





DEAR OPERATOR
18 WHEELER HAS A SHILL OR ATTRACT MODE WHICH IS ACTIVATED

WHEN THE GAME ISNOT PLAYED FOR A PERIOD OF 20 MINUTES. THE SHILL
MODE HAS PROVEN TO ATTRACT MORE PLAYERS DURING OUR LOCATION
TESTS, AND WILL UNDOUBTEDLY DO THE SAME FOR YOU.

PAGE 1



18 WHEELER
DIAGNOSTICS/ALIGNMENTS/SOUNDS

GAME TEST

1. Place gear shift in neutral position.
2. Place switch #8 {located on Mother Board) in “ON" position.
3. Close tilt switch located on coin door assy.

The pragram goes through a RAM/ROM test.

BAD RAM

If score display reads 0 1 RAM 4 located at A-1 is bad

If score display reads 0 2 RAM 3 located at A-2 is bad

[f score display reads 0 3 RAM 2 located at A-3 is bad
04 RAM 1 located at A-4 is bad

If score display reads

BAD ROM

8 1 ROM 1 located at B-1 is bad
If score display reads 8 2 ROM 2 located at B-2 is bad
If score display reads 8 3 ROM 3 located at B-3 is bad
8 4 ROM 4 located at B-4 is bad

If score display reads

If score display reads

If the RAMs and ROMs check out as good, the program goes through countdown of the display

9876543210
8765432101

01234567889

and ends the test by writing 8 8 8 8 8 8 8 8 8 8  on the displays.

At the end of the display test, the program goes into lamp test. This is done by switching half of the
lamps on at one time for 2-3 seconds and then switching the other half of the lamps on.

The display will continue to read 8's and lamps will continue to switch on and off until switch #8
(located on Mother Board) is returned to “OFF" position and tilt switch is closed.

PAGE 2



GENERAL INSTRUCTIONS FOR “18 WHEELER"

INSTALLATION .
1. Remove shipping cleats located on the bottom of the cabinet.
2. Install four (4) provided leg levelers to bottom of cabinet and leve! cabinet.

3. The power is controlled by a switch located on top of the cabinet. Pluginto A.C. only, 115 volts,
60 cycles. In low line areas (105 volts or less), a boost in the putput voltage of the transformer
may be obtained by removing the wire from the 115 volt tap of the transformer and rewiring
it to the 105 volt position.

LINE VOLTAGE SAFETY SWITCH

A line voltage safety switch has been provided faor your protection. It is located on the right rear side of
the cahinet in the lower back door area, When the door is removed, it opens the circuit to the line voltage.
To restore power (when servicing), pull switch fully out.

TO REMOVE CONTROL SHELF FOR SERVICE
1. Open coin door.
Unlatch 3 clamps, 2 on left side, 1 on right front side of cabinet.

2
3.  Disconnect control shelf connector.
4 Remove wing nut, washer and steering cable from steering wheel assy.

MASTER VOLUME CONTROL POT

Located on Game Logic Board (P.C. A084-90700-A653) and controls the volume of all sounds and may
be varied as desired, by rotating pot control.

COIN, TIME, EXTENDED PLAY AND TEST SWITCHES located on Mother Board (P.C. A082-30400-B000)
and may be adjusted as indicated on separate instructions in back box area.

GAME: 18 Wheeler
SUBJECT: Projection Lamp & Air Circulation

1. All games will be shipped with projection lamp removed and stored in cash box area.
{or rear of game)

When installing lamp, insert completely in lamp socket for proper operation.
A spare projection lamp will be shipped with each game.

4. Do not set game flush against a wall. For proper air circulation and longer lamp life,
leave three to four inches of space behind the game.

PAGE 2A



TO ALIGN ACCELLERATOR ENCODER

1. Remove three (3) bolts & two (2) wood screws on forward portion of accelerator/brake
pedal assy. at front of game and pull assy. forward.

Place gear shift in 1st gear position.
Place switch #8 (located on Mother Board) in “ON’’ position.
4.  Close tilt switch located on coin door assy.

The program continuously monitors the accellerator encoder and displays a number on the score
display.

5. Loosen the two set screws on the encoder gear and rotate the encoder shaft until the score display
reads “ 00 . When number 00" is reached, the horn sound is turned on. if desired, the horn
sound may now be turned off by placing gear shift in neutral position.

6.  Tighten two set screws on encoder gear to encoder shaft. Verify that the score display still reads
“00" and the horn sound is turned on when in 1st gear position.

7. Return switch #8 (located on Mother Board) to “OFF" position.
8.  Close tilt switch to go into game mode.

BRAKE CAM & SWITCH ADJUSTMENT

CAM HIGH SIDE
(SWITCH TO MAKE)

CAM LOW SIDE
(SWITCH OPEN)

—_——— ———e e —_—  —

Position brake cam as per sketch above with brake pedal up.

TO ALIGN THE ROAD DISC ENCODER

1. Place gear shift in 2nd gear position.
2. Place switch #8 (located on Mother Board) in “ON" position.
3. Close tilt switch located on coin door assy.

PAGE 3



4. Loosen two set screws on white plastic gear at the rear of the projector disc and disengage large gear
from small gear by sliding large gear to rear of shaft. Next, loosen two set screws on cam assy. to free
cam from encoder shaft. See Sketch A.

5.  Remove two short mounting brackets holding Game Logic and Mother Board printed circuit assy.
in place.

6. Pull printed circuit assy. out of cabinet as far as slack in cable will allow. This will provide access
to the disc drive motor which is located on the front surface of the projector pan assy. in the
upper left hand corner.

7. Carefully lift motor off disc using provided lever and rotate disc until number “ 1", on the
outside of the disc, is exposed on the right side of the projector pan. See Sketch A.

8. Carefully position the disc until the pick-up cargo score area is in line with the lower optical sensor.
See Sketch B, This may be seen in the lower front reflector mirror.

Release motor to fock road disc in position.

10. Rotate small pinion gear on encoder shaft until crash sound is heard. Rotate small pinion gear on
encoder shaft in opposite direction- until another crash is heard. Position pinion to approximately
split travel hetween crashes.

11.  Carefully engage white plastic gear (with set screw up, see Sketch A) with the pinion gear and
tighten set screws. The score display should now read “37". If any other number is displayed,
loosen set screws on white plastic gear and repeat step 10 and 11.

12. Reassemble cam in position shown in Sketch A. Note this position does not have to be precise.
13. Adjust leaf switch for proper operation.
14.  Return switch #8 (located on Mother Board) to “OFF'" position and close tilt switch to go into

game mode.
IN DOCK SCORE AREA
-~ PROJECTOR PAN—
HUB & CAM ASS'Y. gt 97 . 7 -
7 /
SET_SCREW (N g ﬂ///
POSITIONS L0000, /// v//']
DISC e Vo, vr s s s v/ /]
s 4 ¢ s £ LS LS s s

LOWER SENSORJ

SKETCH A SKETCH B

SOUND AND INPUT SWITCH DIAGNOSTICS

1. Place gear shift in neutral position.
2. Place switches #7 and #8 (located on Mother Board) in “ON"’ position.

PAGE 4



3. Close tilt switch located on coin door assy.

If coin switch is closed Bell will sound
If start switch is closed Crash will sound
If 1st gear switch is closed Engine will sound
If shift is in gear &
accellerator is depressed Engine will rev up
If 2nd gear switch is closed Horn will sound
If 3rd gear switch is closed Bell will sound twice

If reverse gear switch is closed Horn will sound twice
If brake switch is closed Air brake will sound

4. Return switches #7 and #8 (located on Mother Board) to “OFF" position.
Close tilt switch to go inte game mode.

FOCUS

Place switch #8 (located on Mother Board) in “ON" pasition.
Close tilt switch located on coin door assy.

Remove two short mounting brackets holding Game Logic and Mother Board printed circuit assy.

in place.

4, Pull printed circuit assy. out of cabinet as far as slack in cable will allow. This will provide access
to the lens assy. which is located on the front surface of the pan assy. on the lower left hand side.

5. Loosen two thumb screws on lens bushing and move lens in or out to obtain the sharpest image of

the road at the bottom half of the screen when viewed from rear of game.
6. Retighten thumb screws and remount printed circuit assy.

Return switch #8 (located on Mother Board) and close tilt switch to go into game mode.

STEERING WHEEL CABLE AND PROJECTOR PAN ALIGNMENT

1. Place switch #8 (located on Mother Board) in “ON’’ position.
Close tilt switch located on cain door assy.

Viewing up through coin door opening, turn steering wheel until cable pivot stop assy. is centered

between two stop brackets. See sketch below.

CABLE PIVOT
. STOP ASSY.

STOP BRACKET @STOP BRACKET

4. From rear of cabinet, remove spring from pivot channel located at the bottam of the cabinet.



10.

11.

12.

PAGE 6

Making sure the steering wheel cable is drawn over (2) pulleys on the side of the cabinet, insert
cable through adjusting block an pivat channel leaving about three (3) inches of cable through the
left side of the adjusting block. Do not tighten cap screw at this time.

Remove two short mounting brackets holding Game Logic and Mother Board printed circuit assy.
in place.

Pull printed circuit assy. out of cabinet as far as slack in cable will allow. This will provide access
to the disc drive motor which is located on the front surface of the projector assy. in the upper
left hand corner.

Carefully lift motor off disc using provided lever and rotate disc until white scoring area is in line
with the truck cab pivot screw at top of screen.

Pivot projector pan assy. until white scoring area is centered from left to right about truck cab
pivot screw.,

Take up all slack in steering wheel cable by pulling cable through adjusting block until cable is
taught. Tighten cap screw on adjusting block and replace spring.

Loosen two set screws on truck pivot. {located above projector pan unit under screen}. Align
truck pivot in center of siotted cut-out in screen, being careful to paosition truck pivot bracket
1/4" below screen and tighten set screws.

Replace printed circuit board assy. Return switch #8 (located on Mother Board) to “ON"
position and close tilt switch to go into game mode.



SWITCH ADJUSTMENTS

COIN
SW. 1 SW. 2
1 COIN =1 PLAY ON ON
1 COIN=2PLAYS - OFF ON
2 COINS =1 PLAY ON OFF
2 COINS = 3PLAYS OFF OFF
| TIME-EXTENDED PLAY
TIME EXT.PLAY SCORE SW. 3 SW. 4 SW. b SW. 6
60 SEC. 20 SEC. 4,000 ON ON ON ON
60 SEC. 30 SEC. 8,000 OFF ON ON ON
60 SEC. 156 SEC. 8,000 ON OFF ON ON
60 SEC. 30 SEC. 10,000 OFF OFF ON ON
70 SEC. 20 SEC. 6,000 ON ON OFF ON
70 SEC. 30 SEC. 9,000 OFF ON OFF ON
70 SEC. 20 SEC. 9,000 ON OFF OFF ON
70 SEC. - 30 SEC. 12,000 OFF OFF OFF ON
80 SEC. 20 SEC. 8,000 ON ON ON OFF
80 SEC. 30 SEC. 12,000 OFF ON ON OFF
80 SEC. 20 SEC. 12,000 ON OFF ON OFF
80 SEC. 30 SEC. 16,000 OFF OFF ON OFF
90 SEC. 20 SEC. 10,000 ON ON OFF OFF
90 SEC. 30 SEC. 15,000 OFF ON OFF OFF
90 SEC. 20 SEC. 15,000 ON OFF OFF OFF
90 SEC. 30 SEC. 20,000 OFF OFF OFF OFF
TEST - PLAY |
SW.7 SW.8
RAM/ROM — TEST ON ON .
OFF

GAME MODE OFE

M051-00653-A010

PAGE 7



NO. 653 — 18 WHEELER — PICTURE

15

MIDWAY MFG. CO.

A BALLY COMPANY

PAGE 8



NO. 653 — 18 WHEELER — PICTURE

ORDER BY PART NUMBER ONLY
ITEM PART NO. DESCRIPTION
1 0653-00911-01SC | DISPLAY PLEX
2 | 0537-00903-0023 GLASS CHANNEL - 2734’
3 | 0537-00903-0042 GLASS CHANNEL-183%"’ (2 REQD.)
4 | 0629-00902-0500 GLASS LIFT CHANNEL - 27-7/8”
5 | 0653-00910-0000 PLEXIGLASS SCREEN
6 | A653-00038-0000 | TRUCK SYSTEM ASSY.
A084-91326-B653 | TRUCK LIGHTS P.C. BRD. ASSY.
0017-00031-0029 MIN. WEDGE SOCKET (8 REQD.)
0017-00003-0226 6.3V WEDGE LAMP (8 REQD.)
7 | A084-91325-C653 | L.E.D. DISPLAY BRD. ASSY.
8 | 0653-00158-00XF | CONTROL PANEL PLATE
9 | 0017-00102-0079 #6-32 x 174 CARRIAGE BOLTS (6 REQD.)
0017-00104-0013 #6 PERIPHERY WASHER (6 REQD.)
0017-00103-0005 #6-32 HEX NUT (6 REQD.)
10 | A653-00048-0000 | GEAR SHIFT ASSY.
11 | 0653-00902-00XF | STEERING WHEEL
12 | A090-00020-2001 DOUBLE ENTRY COIN DOOR

13.

14

15
16

0017-00003-0102
0090-00002-02GR
0017-00101-0555

0017-00009-0393
0017-00003-0187
0017-00101-0642
A653-00028-0000
0017-00102-0048
0017-00103-0026

0653-00908-00XF

A653-00052-0000
0653-00148-0000
0653-00149-0000
0605-00104-01B0
0017-00009-0009
0603-00131-00XF

COIN METER (MOUNTED ON DOOR)

COIN DOOR FRAME

#6-32 x 5/16 BLK. HEX HD. S.M.S. (3 REQD.)
(MOUNTS DOOR TO FRAME)

SPEAKER GRILL & HARDWARE

6 x 9 SPEAKER - 8 OHM, 9W

#8-32 x 12 CARRIAGE BOLTS (4 REQD.)
ACCELERATOR PEDAL UNIT ASSY.

LEG LEVELERS (4 REQD.)

LEG LEVELER NUTS (4 REQD.)

NOT SHOWN LIST
1/8” MIRROPANE MIRROR - 27-7/8x15-1/2x1/8"’
(UPPER)
14> MIRROPANE MIRROR ASSY. - 27-7/8x15-7/8x 14"’
LOWER 1/4> MIRROPANE RETAINER
UPPER 1/4”” MIRROPANE RETAINER
GLASS LOCK BRKT. (2 REQD.)
TURNBUTTONS (2 REQD.)
STRIKE (3 REQD.)

M/DWAY MFG. CO.

A BALLY COMPANY PAGE 9



NO. 653 — 18 WHEELER — PICTURE
ORDER BY PART NUMBER ONLY

ITEM PART NO. DESCRIPTION
0017-00009-0033 BASSICK CLAMP (3 REQD.)
0017-00101-0028 | #8 x 3% HEX HD. W/W BLK. SCR. (8 REQD.)
0653-00907-0000 BACK-UP DISPLAY CARDBOARD
0653-00914-00XF | SCORE MASK CARDBOARD
0653-00913-0000 | CARDBOARD BACK-UP FOR 4’ MIRROPANE
0653-00912-0000 | CARDBOARD CABLE COVER-UP
0586-00036-0000 ON-OFF SWITCH
0567-00106-0100 SWITCH MTG. PLATE
0017-00101-0025 | #8 x 2 HEX HD. WD. SCR. (2 REQD.)
A653-00029-0000 | DISPLAY INSERT ASSY.
0017-00003-0219 #194 WEDGE LAMP - 14V (5 REQD.)
A653-00032-0000 | BACKGROUND INSERT ASSY.
0017-00003-0226 #444 WEDGE LAMP - 6.3V (27 REQD.)

PAGE 10 MWL ML €O




NOTES

This space is provided for personal notes

M/DWAY MFG. CO.

A BALLY COMPANY

PAGE 11



ANVAWOD ATTvE v

‘00 94N AVMAIN

SAIMGNISSY T33IHM ONIHITLS B AIT1INd — H3IT133IHM 8L — €99 "'ON

PAGE 12



NO. 653 — 18 WHEELER — PULLEY & STEERING WHEEL ASSEMBLIES

ORDER BY PART NUMBER ONLY

itTem| PART NO. DESCRIPTION
1 | A653-00001-0000 | HORN BUTTON ASSY.
2 | 0653-00902-00XF | STEERING WHEEL
3 | A653-00043-0000 | SHAFT & HUB ASSY.
4 0017-00007-0082 1/8 x 1-3/8 ROLL PIN
5 0017-00007-0077 1/8 x 3/4 ROLL PIN
6 | 0017-00101-0344 | 1/4 - 20 x 1-1/4 SOCKET CAP SCREW (3 REQD.)
7 | 0017-00102-0005 | 1/4 - 20 x 5/8 SOCKET CAP SCREW (4 REQD.)
8 | 0653-00917-0000 | STEERING POST SHIELD
9 | 0653-00918-0000 | NYLON WASHER
10 0653-00150-0000 TOP PLATE
11 | 0017-00100-0109 | 3/4 <E” - RING
12 | 0017-00009-0088 | BEARING ASSY.
13 | A653-00046-0000 | STEERING BRKT. WELDMENT
14 | 0017-00042-0168 | 3/4 NYLINER
15 | 0017-00042-0022 | 1/4 NYLINER (2 REQD.)
16 | 0017-00042-0097 | 1/2 NYLINER
17 | A653-00044-0000 | GEAR ASSY.
18 | 0653-00153-0000 | CLUTCH WASHER
19 | 0010-00594-0000 | COMPRESSION SPRING
20 0017-00104-0044 3/4 x 1/2 x 1/16 STL. WASHER
21 0017-00100-0050 1/2 ““E’’ - RING
22 | 0017-00100-0025 | 1/4 “E” - RING
23 | 0017-00100-0031 | 5/16 “E” - RING
24 | 0017-00104-0090 | RUBBER STOP WASHER
25 | A653-00047-0000 | PIVOT STOP ASSY.
26 | 0653-00160-0000 | STEERING CABLE
27 | 0017-00104-0023 | STL. WASHER
28 | 0017-00103-0070 | #10 - 32 WING NUT
20 | 0017-00102-0019 | 1/4 - 20 x 1-1/2 CARRIAGE BOLTS (4 REQD.)
30 | 0017-00104-0014 | 1/4 PERIPHERY WASHER (4 REQD.)
31 0017-00103-0018 1/4 - 20 HEX NUT (4 REQD.)
PULLEY ASSEMBLY
32 | A653-00050-0000 | PULLEY BRKT. ASSY. (2 REQD.)
33 | 0653-00166-0000 | CABLE GUIDE (2 REQD.)
34 0017-00101-0558 | #6 - 32 x ‘5/16 S.T.M.S. 4 REQD.)
35 0017-00042-0206 PULLEY (2 REQD.)
36 | 0017-00100-0031 | 5/16 “E” RING (2 REQD.)
37 | 0017-00101-0027 | #8 x 3/4 HEX HD. WD. SCREWS (4 REQD.)
38 0017-00104-0080 1-1/4 x 3/4 x 1/16 STL. WASHER
39 | 0017-00104-0005 | 1/4 SPLIT LOCKWASHER (4 REQD.)

M/DWAY MFG. CO.

A BALLY COMPANY PAGE 13



NO. 653 — 18 WHEELER — BRAKE & ACCELERATOR PEDAL ASSY.

M/IDWAY MFG. CO.

A BALLY COMPANY

PAGE 14



NO. 653 — 18 WHEELER — BRAKE & ACCELERATOR PEDAL ASSY.
ORDER BY PART NUMBER ONLY

ITEM| PART NO. DESCRIPTION

1 | 0653-00105-0000 | CONTROL MTG. BRKT. |

2 | 0610-00002-0000 | ACCELERATOR PEDAL & HINGE ASSY. (2 REQD.)

3 | 0653-00104-0000 | ACCEL. PEDAL COVER PLATE

4 | 0017-00101-0597 | #8 x 5/16 HEX HD. S.T. SCR. (17 REQD.)

5 | 0610-00004-0000 | MTG. BRKT. ASSY. - ACCELERATOR

6 | A653-00003-0000 | MTG. BRKT. ASSY. - BRAKE

7 | 0011-00100-0600 | PIVOT POST (2 REQD.)

8 | 0017-00103-0011 | #10 - 32 LOCK NUT (2 REQD.)

9 | A082-91101-B000 | ANGLE ENCODER SWITCH (1 REQD.)

10 | 0583-00723-0000 | GEAR (1 REQD.)

11 | 0017-00100-0050 | 1/2”’ E - RING (2 REQD.)

12 | 0017-00101-0308 | #8 - 32 x 3/16 SOCKET SET SCREW (2 REQD.)
13 | A653-00067-0000 | SWITCH CAM ASSY.

14 | 017-00041-0015 RUBBER BUMPER (2 REQD.)

15 | A653-00053-0000 | BRAKE SW. ASSY.

16 | 0020-00202-0000 | SWITCH PLATE

17 | 0017-00101-0529 | #5 - 40 x 7/8 R.H.M.S. (2 REQD.)

18 | 0610-00003-0000 | GEAR & LEVER ASSY. (2 REQD.)

19 | 0017-00100-0031 | 5/16’ E - RING (2 REQD.)

20 | 0010-00228-0000 | SPRING (2 REQD.)

21 | 0017-00100-0025 | 1/4’ E - RING (2 REQD.)

22 | 0017-00101-0785 | 1/4 - 20 x SLT. EXT. PAN HD. S.T.M.S.
23 | 0653-00734-0000 | STOP -ENCODER LIMIT

M/DWAY MFG. CO.

A BALLY COMPANY PAGE 15



PAGE 16

NO. 653 — 18 WHEELER — FLUORESCENT FIXTURE ASSY.

MIDWAY MFG. CO.

A BALLY COMPANY

~
~)



-

NO. 653 — 18 WHEELER — FLUORESCENT FIXTURE ASSY.
ORDER BY PART NUMBER ONLY

ITEM| PART NO. DESCRIPTION
1 | 0017-00003-0095 | 18’° FLUORESCENT BLACK LIGHT
2 | 0017-00021-0005 | FLUORESCENT LOCKS (2 REQD.)
3 | 0017-00101-0573 | #6 - 32 x 1/2 R.H.M.S. (2 REQD.)
4 | 0017-00031-0036 | FLUORESCENT SOCKET (2 REQD.)
5 | 0017-00003-0019 | STARTER
6 | 0017-00101-0528 | #5 - 40 x 3/4 R.H.M.S. (2 REQD.)
7 | 0017-00021-0079 | STARTER HOLDER
8 | 0017-00101-0555 | #6 x 5/16 HEX HD. S.M.S. (2 REQD.)
9 | 0017-00003-0026 | BALLAST
10 | 0017-00101-0017 | #6 x 1/2 BLK. HEX HD. W/W S$.M.S. (3 REQD.)
11 | A653-00054-0000 | FLUORESCENT BRACKET ASSY.
12 | 0017-00041-0013 | GROMMET (2 REQD.)

M/OWAY MFG. CO.

A BALLY COMPANY

PAGE 17



NO. 653 — 18 WHEELER — GEAR SHIFT ASSEMBLY

MIDWAY MFG. CO.

A BALLY COMPANY

PAGE 18



NO. 653 — 18 WHEELER — GEAR SHIFT ASSEMBLY

ORDER BY PART NUMBER ONLY

item| PART NO. DESCRIPTION
1 | 0017-00009-0435 | KNOB
> | A653-00041-0000 | GEAR SHIFT LEVER & SW. ACTIVATOR ASSY.
3 | 0653-00726-0000 | SPRING PIN
4 0017-00100-0021 7/1327 “E” RING (2 REQD.)
5 | 0653-00178-0000 | WASHER PLATE (2 REQD.)
6 | 0653-00924-0000 | SHAFT ADAPTOR
7 | 0653-00727-0000 | GIMBEL PIN (2 REQD.)
8 0017-00103-0049 5/16 - 18 HEX NUT (2 REQD.)
o | A653-00007-0000 | PIVOT ASSY.
10 0653-00705-0000 PIVOT PIN
11 0017-00042-0023 NYLINER (2 REQD.)
12 0017-00100-0037 3/8” “E”’ RING (2 REQD.)
13 | 0017-00101-0652 | #10 - 32 x 3/8’" SLOT. PAN HD. EXT. S.E.M.S.
(16 REQD.)
14 | 0653-00156-0000 | U-BRACKET
15 0653-00170-0000 SPRING PLATE
16 | 0017-00101-0796 | #10 - 32 x 3/4” SLOT. PAN HD. EXT. S.E.M.S.
(2 REQD.)
17 | 0653-00110-0000 | DETENT BRKT.
18 | 0010-00255-0000 | SPRING (2 REQD.)
19 | 0653-00163-00XF | SUPPORT
20 0653-00916-0000 GEAR PLATE
21 0017-00006-0052 BALL BEARING
22 0653-00113-0000 HOUSING
23 | 0653-00109-0000 | DETENT SPRING
24 0017-00041-0015 RUBBER BUMPER (4 REQD.) -
25 | AB53-00042-0000 | SWITCH MTG. BRKT. & LEG ASSY. (2 REQD.)
% | 0017.00101-0599 | #8 - 32 x 3/8 SLOT. HEX HD. S.E.M.S. (6 REQD.)
27 | 0653-00162-0000 | SWITCH MTG. DEVICE (2 REQD.)
28R| A653-00005-0000 | SWITCH ASSY. - RIGHT (2 REQD.)
28L | A653-00006-0000 | SWITCH ASSY. - LEFT (2 REQD.)
29 | 0091-00119-0000 | BACK UP STRIP
30 0020-00202-0000 SWITCH PLATE (4 REQD.)
31 0017-00101-0528 #5 - 40 x 3/4° PAN HD. M.S. (8 REQD.)
32 0017-00102-0071 5/16 - 18 x 1-1/2”° CARRIAGE BOLTS (4 REQD.)
33 0017-00104-0046 FLAT WASHER (4 REQD.)
34 | 0017-00103-0027 | 5/16 - 18 ELASTIC STOP NUT (4 REQD.)

0653-00107-0000
0653-00176-0000
0653-00175-0000
0017-00101-0598

NOT SHOWN LIST
SLIDE DISC
SWITCH MTG. BRACE
PROTECTION PLATE
#8 -32 x 5/16”’ S.T. SLT. HEX HD. M.S. (2 REQD.
FOR ABOVE BRACE & 2 REQD. PLATE)

M/IDWAY MFG. CO.

A BALLY COMPANY PAGE 19



NO. 653 — 18 WHEELER — OPTICAL SYSTEM ASSEMBLY

M/DWAY MFG. CO.

A BALLY COMPANY

PAGE 20



NO. 653 — 18 WHEELER — OPTICAL SYSTEM ASSY.
ORDER BY PART NUMBER ONLY

iTEm

PART NO.

DESCRIPTION

ah wN

o ~NO®

Lk
12
13
14
15

16
17
18

19
20
21
22
23

24
25
26
27
28
29
30
31
32
33
34
35
36
37

A653-00024-0000
0040-00617-0000
A653-00016-0000
A653-00012-0000
0017-00101-0086

0010-00258-0000
0653-00701-0000
0017-00041-0051
0017-00101-0305
A653-00017-0000
0017-00100-0031
0010-00254-0000
0653-00900-0000
0653-00718-0000
0017-00101-0085

A653-00013-0000
0017-00101-0605
0017-00101-0596

0017-00103-0061
A653-00011-0000
A653-00023-0000
0067-011XX-XXFX
0017-00101-0599

0017-00003-0237
A653-00070-0000
0653-00188-0000
A653-00018-0000
0017-00104-0094
0653-00921-0000
A653-00055-0000
0017-00101-0308
0017-00042-0093
A653-00064-0000
0653-00172-0000
A760-00044-0000
0020-00202-0000
0017-00101-0527

PAN & HUB ASSY.
D. C. MOTOR 12V, 16 R.P.M.

MOTOR MOUNT ASSY.

SUPPORT BRKT. ASSY. |

#8 x 5/16 SLT. HEX WASHER HD. S.M.S.

(16 REQD.)

3/4” LG. SPRING

PULLEY - DRIVE

DRIVE TIRE - 2’ 0.D. x 1-1/2” I.D. x 1/4”
#6 - 32 x 3/8 SET SCREEN (4 REQD.)

MOTOR PIVOT BRKT. & STUD ASSY.

5/16 E - RING (2 REQD.)

SPRING LENS RETAINER

OBJECTIVE LENS

LENS HOLDER

#6 x 5/16 SLT. HEX WASHER HD. S.M.S.

(12 REQD.)

OBJECTIVE LENS MTG. ASSY.

#8 - 32 x 3/8 THUMB SCREW M.S. (2 REQD.)
#8 - 32 x 1/2 SLT. HEX HD. WASHER M.S.
(5 REQD.)

#8 - 32 HEX LOCK NUT (2 REQD.)
CONDENSOR LENS ASSY.

HEAT SHIELD & CONDENSOR LENS ASSY.
INDUCTOR - 125mh, .55A., 60HM

48 - 32 x 3/8 SLT. EXT. HEX M.S. S.E.M.S.
(4 REQD.) e CRT
PROJECTOR LAMP - 120V, 300W —~ CZA-CZ¥
SOCKET & BRACKET ASSY.

AIR DEFLECTOR

HUB & SHAFT ASSY. - SCENERY DISC
NYLON WASHER

GEAR REWORK

HUB & CAM ASSY. - 180°

48 - 32 x 3/16 SET SCREW (4 REQD.)
NYLINER

ENCODER & PINION ASSY.

SWITCH BRACKET

SWITCH ASSY.

SWITCH PLATE

#5 - 40 x 5/8 SLT. RD. HD. M.S. (2 REQD.)

MIDWAY MFG. CO. OAGE 21

A BALLY COMPANY



NO. 653 — 18 WHEELER — OPTICAL SYSTEM ASSEMBLY
ORDER BY PART NUMBER ONLY

ITEM| PART NO. DESCRIPTION
38 | 0017-00009-0454 | FAN - 10 BLADE - 4”’ DIA.
39 | 0017-00003-0236 | A. C. MOTOR 110V.
40 | 0653-00129-0000 { FAN MOTOR PLATFORM
41 | 0017-00103-0005 | #6 - 32 HEX NUT (2 REQD.)
42 | 0017-00042-0204 | PLASTIC SPACER (2 REQD.)
43 | 0017-00101-0583 | #6 - 32 x 1-1/4 SLT. RD. HD. M.S. (2 REQD.)
44 | 0653-00717-0000 | PIVOT ROD
NOT SHOWN LIST
0010-00257-0000 | EXTENSION SPRING - BASE - 6-1/4”° LG.
A653-00020-0000 | BEARING ASSY. - BASE
A653-00021-0000 | UPPER BEARING SUPPORT ASSY.
0653-00901-00SC | SCENERY DISC
0653-00142-0000 | PROJECTOR LIGHT SHROUD
0653-00138-0000 | PROJECTOR SHROUD CAP
PAGE 22 'A‘gﬂgﬂgw%’:e’ ¢o.




NO. 653 — 18 WHEELER — ADDITIONAL PARTS LIST

ORDER BY PART NUMBER ONLY

ITEM

PART NO.

DESCRIPTION

A097-00001-0000
0618-00117-00ZN

0653-00139-0000
A653-00026-0000
A653-00025-0000
0653-00117-0000

A653-00068-0000
A653-00069-0000
0653-00182-0000
0653-00183-0000
0017-00101-0642
0017-00003-0225
0625-00133-0000
0017-00101-0025
A653-00022-0000
A084-90700-A653
A084-90004-B653
A653-00065-0000
A084-90406-C760
A084-91334-A653
0653-00141-0000
0624-00902-0100
0624-00902-0300
0653-00920-0000

0653-00922-0000
0653-00923-0000

MTO00-00075-0000
0720-00001-0300
0017-00003-0006
0017-00003-0169
0017-00003-0064

LOCK ASSY. (1 UPPER, 1 LOWER)

VENT SCREEN (1 UPPER, 1 LOWER)
NEXT FOUR ITEMS FOR 1ST 250 GAMES
COIN BOX

- COIN BOX COVER ASSY.

COIN BOX GUIDE BRACKET ASSY.

COIN BOX GUIDE BRACKET

NEXT FOUR ITEMS AFTER THE 250TH GAME
COIN BOX ASSY.

COIN BOX COVER ASSY.

COIN BOX SIDE CHANNEL

COIN BOX COVER

#8 - 32 x 1-1/2”” CARRIAGE BOLTS (4 REQD.)
SAFETY INTERLOCK SWITCH

SWITCH BRACKET

#8 x 1/2” HEX HD. W/W S§.M.S. (2 REQD.)
COIN DROP CHUTE ASSY.

GAME LOGIC BOARD ASSY.

MOTHER BOARD ASSY. - 280 COMPACT
TRANSFORMER BOARD ASSY.

POWER SUPPLY ASSY.

SENSOR P.C. BOARD ASSY. (TRUCK)
SENSOR P.C. ADJ. & SUPPORT BRKT.

P.C. SUPPORT BRACKET - 12"’ (3 REQD.)
P.C. SUPPORT BRACKET - 2-1/2’’ (4 REQD.)
BLACK SHIELD 16 x 28-7/8 - UNDER
CONTROL SHELF

INSULATOR 9 x 5-1/2”” - TRANSFORMER
INSULATOR 3 x 3-3/4”’ - SENSOR P.C.

TRANSFORMER ASSY.
TRANSFORMER 120V, 60 CYCLE
FUSE BLOCK
FUSE - 3A
FUSE - 5A
LINE CORD

M/DWAY MFG. CO.

A BALLY COMPANY

PAGE 23



NO. 653 — 18 WHEELER — FRONT DOOR ASSY.

VARIATIONS ARE DEPENDANT ON

MIDWAY'S BASIC COIN DOOR,
YOUR PARTICULAR GAME.

PAGE 24



NO. 653 — 18 WHEELER — FRONT DOOR ASSY.

ORDER BY PART NUMBER ONLY

iTem| PART NO. DESCRIPTION
1 | 0090-00902-0000 | DRESS PLATE
0090-00902-0100 | DRESS PLATE (W/O PRESS BUTTON TO
START GAME)
2 | 0017-00101-0552 | #6 - 32 x 1/4 CARRIAGE BOLT (2)
3 | 0090-00117-03XF | COIN ENTRY PLATE (25¢)
4 | 0090-00906-0000 | PLASTIC START BUTTON
5 | 0010-00007-0000 | COMPRESSION SPRING
6 | 0090-00013-0200 | DOOR ASSY. DOUBLE ENTRY
7 | 0017-00005-0050 | DOOR LOCK & KEY WITH SCREW & NUT
8 | 0090-00002-02BR | DOUBLE DOOR FRAME
9 | 0017-00005-0041 | 421 N.S. CAM
10 | 0090-00901-0000 | DOOR SWITCH
11 | 0090-00126-01XF | SWITCH BACKUP PLATE
12 | 0017-00101-0528 | #5 - 40 x 3/4° LNG. M.S.
13 | 0090-00903-0040 | 25¢ WINDOW
14 | 0090-00143-0000 | COIN PLEX RETAINER
15 | 0017-00104-0002 | SPLIT LOCK WASHER
16 | 0017-00007-0019 | KEY HOOK
17 | 0017-00103-0005 | #6 - 32 HEX NUT
18 | 0090-00010-0000 | SW. PLATE & OILLITE ASSY.
19 | 0017-00100-0018 | “E’’ RING
20 | 0090-00131-0000 | SWITCH
21 | 0090-00104-0000 | TOP & BTM. COIN CHUT W/BRKT. ASSY.
22 | 0017-00101-0598 | #8 - 32 x 5/16 SCREW
23 | 0010-00181-0100 | SPRING
24 | 0090-00129-00XF | PIVOT POST
25 | 0010-00134-0000 | SPRING
26 | 0090-00008-0000 | ACCEPTOR FRAME ASSY.
27 | 0093-00155-00XF | REJECTOR LEVER
28 | 0017-00100-0012 | ““E’’ RING
29 | 0093-00151-00XF | COIN GUIDE MTG. BRACKET
30 | 0090-00005-0000 | COIN GUIDE ASSY.
31 | 0017-00101-0555 | #6 - 32 x 5/16 SCREW
32 | 0017-00005-0039 | COIN SWITCH
33 | 0010-00557-2500 | TRIP WIRE
34 | 0017-00007-0132 | PUSH-ON RING (BIK)
35 | 0017-00101-0507 | #4 - 36 x 3/4 SCREW
36 | 0090-00128-00XF | SWITCH BRKT. - DOOR TILT

M/DWAY MFG. CO.

A BALLY COMPANY PAGE 25



i

x
z
&
-
«
i
x|

€00VY-£S900-1SOW "ON LHVYd LNOAYT ININOJIWOD 219017 IWYO

L

|

Y3733 HM Bl
£S9v-00L06-~78QY YD 0¥IY IVIXYCAOS UAHITO SILVIIONI
@ wa w
25 23 = .
] 0S| Q= 5.2
A8 - BRDE
) ) [ oo 5= RN
O . . g > ot
3 5 I i) ok © = el e
3 ol 2 8 o g BRI | B
= _. @m B2 BB 2 mnr0Etl g
& o ¥ |x| [X] &3 m w Quuf
= BEREE : OBLE H L2 RUEE
sHROEH E 1 BA QIS
° T gz | o
o oz Q=ELg
S I3} R
o x & oux” ~
" 3 EE | 2 [BY ¢ | fiEE B | 2 23
H = AR v | CE 2 | R uMMOW g |~ K| el 1 bl ¢ le qllﬁllj
- o g ~nEY Au U . D
Y wmw@ 5.5
< ) NBS
[,
[02] [s)) ©
3 3 g 3 = = 9 NS
~ ~ ~ ~ N
o M~ )
4 B - ) :
— | I'e}
o =] <) el 3 fx =|[Z E m m s
aniiliRluleue e 10000000
2 T} ) el 0 .
5 Q|3 - < Z s c o >
g ez | = | < = LI E N E N ) N E @ o o 3 x v
3 T LA PR 3 RIFE - A ~ 3 S R 3 s Emﬁ=g%§5=g5§:
<+ s ~ ~ =
wik ~ ~
FOJ
Ed 523
S8 (oM B Rk 5 % b %
Kl I ang NIk © 8 S ot » SR = N L F g I o I B o R I
=HE o 1) 2 v v Q1S 3 3 g S bl 31|19 31118
< N 2 3 3 2 AR R EE IR
i - g SWEN S MElElENabER0E0E0B0E
o ~ ~ u
m = 01E 1EOEO(E 2
: 0000, D000 5§ o g4 s
$ P S P S A S PV S P B P
[ wWomi3N oW ] [ MHoMI3N Jum 1 YHOML3IN Jdy 1 °
[ NidS | [NId? 0 Nid 8 1 T Nd9 ] o NId Oi Nid S | NId 8 Nid ¥ 0 NId 6 1 Nid 8 |
Q YOLI3INNODT 3 HOLO3NNOD 4 HOLlJ3INNO)D 8 YOLI3INNOD ¥ HYOLD3NNOD
\4 d X A 2 a 3 E| H r A 1 W

2401w

1

Nid Ol

—

D YOLJ3NNOD

Nid 21t

i

[[IN5237

([IN4004

PAGE 26



2 3 4 5
—
[ [ = - — li
T =
58, 25¥
A 6810 6810 6810 6810
2
[ - = Cx =
a1 [ [ o] ®
®O®
B 2716 2716 2716 2716
@ @@ ISME 25V,
- o ®oh ®O |
[c1G]6]
v S T
e ©@
[ |
OO @G
arx]
Carx]
)
b 280
= Cex] [wx ]
E 7367 _ e
[naiee ] w1
=8 © = -
£ b 7400 27 @& D 704 b 7ai <
. 7K x| [ x|
1 =
-—4.7K E
C O aNF .
e 04 " 293 555 CER.DISC. 4006 slég"r_
——
[s—TY - Y] [z [
s T e e
3300 2K (:>?ol::
MYLAR
UMPERS
J LS138 745138 FOR TEST S
PURPOSES 560 r
K TEzeA [ —
o =6k ] 001 MF z
MYLAR 0‘-
Cx 7 —
- [ Iz'gz .
K 7367 [ ]
. K [ ]
1 e [ o © © 8
g FANT,
C":« f— 1 " F ;‘,:
n o o MFE
= 000 O d#% ) - Q
oK
e [&n 2 §
: e Do Cam puur o, il 7
o 3
o F.
— o CE — _m ook 154
= [ [ -]
560 N 1:"(—1 :lIK 10mF
[zzx ] 25¢.
| 1 D
M n o, T =
[ngeoa] Fu AME SO CERAMIC AKIAL X aME BN, T MEAT SINK NEEDED
—RADCAR (RAN-ROM-CAP KIT) L SEE BGM.

PAGE 27

780 COMPACT COMPONENT LAYOUT PART NO. MOS1-00078-A00!



d17) 3SN4d S3IION30 *

ar

[ _Nid6

] N__ XOXX-XX8¢0-8900

ar ar
_ Nid 2 NidG ] [2] NidE
INVL -~ JNSONSY ! _

INYL
M ecemta.  1.ns2 + )AS2
e a0 T O,

| I

ANIS LV3IH

_ !
! ' 3n0! RS,
D2IN8L _ SN . +ASE JWO00I
T S O
+ A9 3N 00002 + A9l FW0000<Z +  AS1 FNO000<
L c# CH :
* |03 % x | 3°04 * umm_dm_u * + |as2 amo00z | — Mol U sI
dAve G#
[T¥zoen] [Tv29sNI] [[poorn]  [[v2osni [[¥29sNi] Tvzasni] % SN *
IEE [[¥295N]] (IroorNi]  [J¥2SsN|] [Fzosn] [[v295 NI * wmwm *
\val v#
(NId ¥] | Nid €T o
|
120V -2G900-1GOW 'ON 1dVd LNOAYT LNINOJLWOD
H3TIIHM 8| O00V-90r06-280V  AlddNS dIMOd

PAGE 28



MG
F - mMumE* U
! w-% I G N, HOLI3INNOD
| _ LAOAVT SLHVd NO 03Q1A0Md NOILYWHOINI 3SNd o
! |
| | f— ¢ _ = T
I | Y2OGNI , ve-ge! <
1 | [
[ _ yO0OVY-09L00-ISOW ON LYvd DIL¥YWIHOS ” [ >
| |
| i |
_ | 000Y-90b06-290Y AlddNS HIMOd % = ow;
_ - ! <.
_ . 1 \ -
o Rt o 2
. | v 35nd % lTsooooN “ i M
j \ .
< < =<7 O\H.m,_ » <3 — = o/
STUNT ACT+ | vZISNI |2 01
8, aoBmzzS_H X \
| |
mT A YOOV NI . \
NgnI3Y 0lanY | < e _ "VN_-:, T
| ! |
! ~
U ey ! L 12506277 ” i (
538 AG— | i y R . _ MM
! ! i | U
! _ ' W_[m: S
\ i . ™
| ! . \ M
GNEo 2190671 ) ! U
| ! s !
: il __ g1-211 0
" PZ9OGNI \ !
|
” m%zuma* ! ! >
[}
S— oJHMH — > _—
23 NS 4 ! & YZOSNI I piegy ! LEIN
b 1 4
| | | HN
D3NN AS F | | \ ~
| YOOPN| \ X )
93y AV + | —J— L— 7 Vo_-m_ - e
) !
|
|
oIGAY A 2354 % ! |
YZIGNI
,), HOLI3NNOD — ’ OJ/WW L ' s ! N
| ﬁ | bog ! AT
r-"a 13373 | — ! ' -~
=+ A = | \ —~
TO3ENN AVE - 5 ' mzoooowﬁ+ HZISNI \ ) =
i | I I !
T =] = —&
aNYO W3IMOd | T, ' oo o
! g 415373 | — $ZIS NI !
_ : 30603T _ _
4WOI + = '
" 2i-11 " 1# 3504 % __ \
— : - =] - C | O & —f<—e = .
oFENA AVI ¥ v G p7IGNI L leng A

,0, HOLI3NNOD ﬁ

PAGE 29



OFF ROAD

%
&

IN DOCK

82
o ==
-
Oy J
- (2]
ow o
~X TV U
C__

TRUCK SENSOR PC.A084-91334-A653" 1 -

SCHEMATIC PART NO. MO51-00653-A024

o
P4
)
g &
al ©
TTe T
>
W
¢ AR
e g = S — |-
QS
oNA>
O.Z_M
Nz
Y3
S%
o
—Ov
| 3y3 |
12 3
! S,
-~ 3)
b m

Lo -4
LAMP DRIVER P.C. A082-90504-B000 j

SCHEMATIC PART NO.MO5!-00653-A025

PAGE 30



5AMP ISV,

SAFETY
sw,

ilY.

R-BLU

GRN MT-75 XFORMER 60 CYC,

! |

L, e
e weR L e

I ; 4
Gl bI2Y -Y 1838 |
. : oLy =1 !
| \ ~5Y. ~R .Wg '
[PV T - X «
cour;cp{g: [4 ! ol : ¥ AUDIO RET. B-W {Z°<l ',
| el Y. AUDIO w-Y gy |
! O ¥ 5V BEN ,(. 11348
! i) GAND GRAY A 0o !
- TP
CONNECTOR A’ L A

24 PINS

CONNECTOR '8’
& PINS

CONNECTOR'D'
12 PINS

3
r=Li =

1-3-3 | v gD RED

I 1

[S— [ ]

23] V.LED RETURN ORN

21 V.LAMP RETURN _ B-W
ey f VAAMERLTUEN 8-
e i1}

ity |

LAMP DRIVER
P.C. A082-90504-8000
60 cycles

GAME LOGIC
RC.AD84-90700-A653
CONNECTOR 'D’

10 PINS

V. LAMP RETURN

V. LAMP

Y. LED

M.RH. OI
R C.ADB4-9

SCORE DISPLAY
RC,AQB4-91325-C653

SPLAY
1325-C653! b

R-W

Ok

o-8y

COMNECTOR ‘A’
18 PINS

CONNECTOR '8’
13 PINS

w-BLU -2
8- 122:83 ¢
” 'ZO%I
9-6 :ﬁ_s:na
—B- 10 i
G-B ISP
- 1617 |
BLy-Y |IIs ] et
LS }Q:l I’Ro
R JR S |
\"Cg: : E; J RED 110g le
! ! Iy 1
.
: © 5 : il
' hLGRN 14, CONNECTOR'C
R L. ADB4-91326- 8653 1 v T ! 24 PINS
TRUCK CARGO LITES s @ @ I L '
V i i
' '
" - | E—G——«f BAY 163 ic2
. h h i i ! ‘
i !
1 ! ) @ @ %— @ ‘:BACK PANEL LITES | .
| i :g ‘ LB 19 iy
1 . i
i . ) : ! !
)
. e eqedeqer
| | . } 23 (C4
[ ) I
™ ' ' ! 1
1 | . 9 @‘\ alSal Lo
! 2) 4 6) 8) ' ; : Bt (7
[N RS [N S ) | 1 H !
L 3 @-‘ . | i
e e 1 I
PURP ey cs
(- BAN 8ot I cs
Lo-o

N

B WHEELER
MOWAY MFG. CO
0750 W GRAND AVE.
FRANKLIN FARK, IL. 6013/

MOTHER BOARD
P C.A082-90400-B0O00

WIRING SCHEMATIC PART NO. MO5I-00653-A005

115V. 60 CYCLE ONLY

GAME LOGIC
PC.A084-90700-A653

CITENG]

__LITE DESCRIPTION

ARGO

R

AR

ARGO
ARGO
ARGO

%)

CARGO

CARGOQ

CARGO

RIGHT CRASH

HI SCORE

LOST CARGO

LOWER RIGHT LOAD ZONE

UPPER RIGHT LOAD ZONE
LOST SEQUENCE

P05, )

C % $0S. LOAD LOST SEGUENCE
C P05, LOAD LOST st_ouzncE_<‘
r PO5. LOAD LOST SEQUENCE |
L P05, LOAD LOST SEGUENCE

0 T_P05, LOAD LOST SEQUENCE

I AHEAD

22 PICK UP CARGO

23 DOWN SHIFY

24 NOT USED

25 | NOT USED

26 RIGHT MAN ARM UP

27 | RIGHT MAN_ARM _DOWN

28 | RIGHT MAN

23 NOT USED

Ko LEFT CRASH

3l LEFT MAN ARM_DOWN

32 LEFT MAN BODY

33 LEFT MAN_ARM UP

34 WE OVER
[ 35 [ CREDIT

3% EXTENDED PLAY |

37 LOWER LEFT LOAD Z0N

38 UPPER LEFT LOAD ZONE

Y W Y Y S Y Y SO Y S W Y N N W S

L e e e et e e e et e e e rmm e mmAm e me e e m— i mm — — - e = - . e i m e e e e e = = mm

CONNECTOR'0’
10 PINS

CONNECTOR 'F’
16 PINS

CONNECTOR 'E’
15 PINS

PAGE 31

T

r-

1
t ROAD
1 OTH

1

1

‘

|

h

TRUCK FOS,SENSOR-

raze- - R C.AOAS-0I334-R653)
L 2%
!

2 [

3 Y-8 2!

T 1

.

et WG +12% i -
L

_l_J

B8LU-0

|

.

1

I

.

1

1

|

)

ll

(

3

'

I

)

t

I

'

| .
ot BA-W '3 aq

; i

’

1

|

I

i

|

1

!

I

I

b

1

.

.

L

2=~ JROAD DISC ENCODER]
€38R C,AQBO - 910I-8000]

n.7




CONNECTOR "E

D7

13

D5

D4

CONNECTOR “F*

D3

G

~==-"
(1N ! R26 s 8> E MPH DIGIT 1

J2 D

L~ I °r

s 5\e ! R2a a7 N C MPH DIGIT 2
92 )
| [l
0 ! R25 GB TIME 01GIT |
1 i e [
1 9,}5' Reraio [N TIME DIGIT 2
1
L e
KE

—=—— " >

-
~

°

R230s B E

SCORE 15T DIGIT

SCORE 2N0 DIGIT

el

R21 Q4

R22 5 [D\c

5 S

w

=

N,
foo

o

P—

SCORE 3RD piGIT

SCORE 4™ DIGIT

CONNECTOR "B"

N/

Ri8 QI OE

SCORE 5™ DiGIT

AR

(9

RI% Q2 ,D\

—=|=-=|-=|-=|=-=|-—|-

N/

_ . Tos]

CRS
CR4
CRE

—<}
CRI2

Lt |

SCORE 6T DIGIT

R20 Q3 ?

=07 o7 =
zf @\/ E/IN4004(i0) R28
200.n

RI6S Ri7¢ R

3
i< RIZ< RIS,

CRI
IN4QO 4

CR2
IN8237/8V
LED RET.

Re-24.0/1%(7)

Qe - B CEC‘
E

D2

D!

DO

-

rn_s& 3 oo

| | - 3 ol
I %]

||4& < s D2

a

| t I D3

| | g 743677 e
) o

I . 0s

|3 < Im ZONE SENSE J

| | INPUT PORT 0

« < ON ROAD SENSE
= 1oy
I's Loy 1 el
l.,'HGND_L - ot
| | =

ACC,ENC. 8 Do
|7 <35*| 3
ACC.ENC, C D

2 <%~ -
|2 laccenc.o 74367, p2
e s
| R | acc.enc. € , p2

N
|l|<§5—l____5£1_4 ::
I | a INPUT PORT |
| | @ [
iz ACC.ENCF @ .

s 1187 st ® . 05
||c | 3mgurr ; 13
IQ | 2% suiFt . b7
: | 74367” 0o
u<;_} REVERSE 3 oI
m 2 1 DISC ENC.A
| | pisc enc.a

e T
| ) INPUT PORT 2

nel |
IIZ - |Lzrr[msnr Swl
|
'M%
||5 ¥

| o

. DISC ENC.C < A b2
|4 | wisc enc.o a o b3
ls | oisc enc.e o Y 04
| s | pisc Enc.F E "“’I, D5
B | araxe sw. ; Dé
R . o7
|9 &« e
i |
I I+IZV

! <€—J +5V
|I5<§E—1331————————?

'z | oo
<3 1

£
TO ALL 12V
DECOUPLEO
INPUTS
2
H
ree T z
I <
o
|
|
| INPUT
|
|
I rac_ciacuit pETAl
L o —
~N - o
.
[ 4 (-4 [ 4
o o o
o a a
el ] =
- > 2
a - a
Zl Z| =z
SEE Y 3
LYY R
L2 > S

07

CONNECTOR "A"

De

D3

D4

D3

SRBY
2K

ans [ R7 e SEGNENT |
€ —
ans N & [ seoment 1
and ,c\ [ R2Z "a* SEGMENT
=35>
83 [Coseenenr 1 2>
R4 "c" SEGMENT \Ei
RS "d" SEGMENT |Ei-
VLED RETURN |
Re6- 1K (8) 029 B3N coL.6
y L€
RG6 Q30 [B\ coL.s
Re2 asz N coL.4
R10 CELEIINS i coL.3
RE4 Q3 ,a\ [ coL,2
R8O Q33 ]B\ ! coL.1
KEY
— 13
R72 Q27 B'a\c coL.0
L&
R74 a4 M coL.7
VLANP |
|
W
2R9|
2K

B ¢ Qg Q17

1>~

CONNECTOR *C"

D2

D)

Qi9,Q23 \IA !
l/

Do

Q22,026 \1A [
[/

Q20,024

A

R202
1K

It

Q21,025 [}
12

="
¢ |

. |
TIPSI'

|
|
|
| ans-aie |
|
|
|
1

R59-A73
000 NUMBERS
Q27-Q34

D7
D6 +5v
Ds
D4 -
R47
+5v @ R29-200K
[
/50 R37-20K 4,
I’? 25
+5 TA
03 R36-39K —
b2 R35-82K R54
330K _
A
D1 R39-150K | s,
0o R38-330K LM3900 [t
3
19
+12V v
TOEC%':’E'
BELL SOUND
00
ot GAME ON
D2
D3
a0 R33
100V t
HYLAR Razo
I
il C
(
12V RiO
v
%S a3 c322
s o34 222 »
I R327 |,
Ds LFios  wa A5 ek |QoaMF
LM3900 MYLAR
0§ +.~10
12
15
o7 323
R32% R329 g d5MF
100 $ 160V
MYLAR
{+uv ENZV
R306 R3O
2.7M R308 327K
R30! $80K ‘
R307

QUTPUT
PCRT 3

PAGE 32

QUTPUT PORT I
QUTPUT PORT O
COIN COUNTER

3 b
OISMF
100V

MYLAR =T

\+12 DEC:

680K

LMy




M M +5v
— 00| r— - —l b7 13 15
o1 6 LT i RZ6 Q9 a’D\E wen picit 1 [ ‘j 06 . 02 +5v
— P 3
I ] | | \ R200
b7 ¢ 74175 330K
1 D5
o2 13 2o, sl}s: Rza a7 TN MPH DIGIT 2 | ol AN —t 200
©6 ' 1 OMF 1 ?
D3 b ] D4 1 E
a2 3 IR | R25 08 |\ TIME DIGHT | | 5 7 {é; RO RABIRAASRA S ras 47 25y T, ENGINE SOUND
s gz o - 5| 5 +5v 'R29-200K TANT € | Rill-33K
D4 1210 Ia I' |V N ! | R | | | B
! TIME DI 4K}
vs 04 L, . 4 ! oI5 al R27 Q10 JD\ sIT 2 : s RSO R37- 20K s7ur " R8O 68K
L1 i
79178 7406, ! TANT
L 1442 L _ 1408 | 1 1 5 TANT RINZ-68 K
(o KEY 0 03 2 R36-39K } [ 2]
T 0 rg — - — > 10 e van ass “or | arg-gex
= Y I DT S R23 a6 B[ \E Score 1SToloiT | - | . b2 s 7 330K Y
- = [
x2 l l G ! s DI R39-(50K s s car
06 ) U™t R2z2 05 ™ SCORE 2"0 pIGIT | -4 1315 ) [E) ooy =
6 [¥) ) —> 8, 2 cz R38-330K LM3900 ]52 Ll
b7 ] 10 > [ . ! | 8 ” I
I ul =
7 : 3 L>Z 8 | R21 Q4 o>[ SCORE 3 .mm‘r : 01 ¥ >74|15 F
o } g =+
D R [ spe ! Ris o [} score 4™ pigiT | |3| S 9
ot 1 [z /\( ) |
1 I r TH
oz 10— st ' moaz [N SCORE s™pigHT :)\ 2l
D3 ! 2! R20 Q3 4 SCORE 6T DIGIT ' |
1 L2 1
1 [1/ 1 | |
L 208) eUSU ULy Sy S 2y ov 3 l. | R?S
il ey sy ey gy gy =Y gY 2V cy EY iNd0oxi0) 828 [——>v ; | o
R LA, CRI3 CRI4 R74
+5v L J IN4I48 IN4I48 100K
R —_
04 IN4004 RO
R34 +5V 100K
D5 IK CR2
IN5237/8V [ I
o _-
o L€ RET. key [ 'O—I gr0pF| +i2v 0EC Rio8 foo 2
07 RIES RIZS RII RIZ} RI3Z RI4Z RI5S 2k(n ) ! 3 ! 82K CER - T
N R&é-2a.n/1w(7 L) "
00 5341 aie »a[c\c /1w ( 9" SEGMENT | | wizv  +12VDEC
£ | ol +5Y
Dl 18V ol ang > R? T SEGNENT | i ) 27
o ' L (I ey =777 RIOS, 7 27K RI06 SUMMER
= 2 ™. f R W it e 5 N § rox Rag
& sle aus [ R i EGNENT | ) | o | leos S0 o 1K
7448 L ! ! } CRIS ELECT
p 12 =
d aind S R2 "a" SEGMENT | ! | 8 X ' IN4138 6 IS
03 — o 10 4 > |3| \ TIP3 | 5 4 A126 RIO7
2 10 3 1 ? BELL SOUND 100K 27K 100K
b2 ¢ le ans % /3 T SEGHENT | Whx I enz-ans ¢ | 7406 22 L i
. ; 2 : I)‘ = | I 50 1 g = = R33N BRI  RIZ2S  OIMF OIM - -
o R [ { e . o d 10K 320k 27K o0V [_
Ra o :
o B [ ‘ ane [’}\r T SECuERT | o . E ! vie | o . AWEON %R LAMP : s 5
A ' 1 | + — >
a 2 4 l—% sl Z 1 net
I 4 DRIVER "¢ D2
o2 L 7173 3l anz 'c\ Vi d7SEGMENT | 5. 61 § = 5 7 iav |
/[ 3 g I
9 | 03
it 12
03 +5v VLED RETURN | !
180 | rairs R20 |
D4 F——=1 __J ° IN4CO4 |
05 R |9’L§3 | RE8-1K (8) Q29 p[B\c core [ _ _aj t
bs a b | L ! I von |
! ulyyot RE6 Q30 PN coL.s | MO )
1 0 L3 8 . 7
D7 = | [ ne2 A ) | |
) 1 Q32 | oL, 4
b7 I 13} 312 ) coL e SIK |
13 15— | | A | | . 84 ‘ MOTOR SPEED 1
[ ! sIE R0 Qz8 ™ Coi.3 ) i i0 R55 I
4 2 12 L3 8 ® s K |
3 ! [l b A ) I -—————— o 7408 . .
L) 2 NN ! RE4 a3 PN ! coL2 | | piawe ) MOT [
2 w0 [ 3 e —» 6|
0a £3 [ : R60 | o2 | | | R32 !
s 7 L2 v ass [ cot.l ol VB[ rss-rs /W |
>74|75 /7407 ! A [ { | ODD WUMBERS
>" 7 X | 027-034 cRr2l ;
KEY 13l | IN4004 |
-———- --l OH| 3 -1av .
» ! 72 Qzr ,,B\c coL.0 | I ! l
) | € 1< | | KEY |
A2 A1 o34 I3 coL7 | s 1 D4 s s AIR_HORN '_HI > 6
L ! 1 | 05 03 SOUND
407 | n 2 | GND | o
- VLAMP | 2 06 L—ﬁl_ g
| o : § -
22
Voanr reTomn 1 o 221 g 3 L IM3900  ¢324
v RBE SR87 SRE5 SREY 23 5 74178 .| MF
2 2K $2K 32K $2K ! 20 O — L??LVAR
F3 9
: ¢ QI8 Qi7 Row4 | ) 2
= ) S
3 b sl o
a19,023 [N ROW 3 | >
03 ) A 219 |
12 10 g L | " R30I /302
o2 s Q22,026 \lA Rowz | 2 |z| SLK M e ams| B30 _ERG:H s
czo L Sounp
oI 4 L ! el LOISMFT LM3900|, g = BRAKE_SOUND MC3340
3 Q20,024 ROW 1 | laov ¥
5o E3 s A 7 | 412V GND  +5V MYLARZ 5.6M S 30
“ s g | el +12 DEC: R305 R309 —} T
L i Q21,825 Rowo 1 2 ) A+izv 680K Ratzg DIWF —Tu3s00 €308 caz H
,_9 ‘IA/; —> 18 R3de R316 - 100AS MYLAR SR3ta 0-5"5 OATMF
2 L__4 2.7 X CR30! — Bk AM2Y IH?LAR R130 25V
R202 13V 6 02 + DEC 200K  TANT.
I T
- o
o el e g
| £ « =4
3 Ql o z
=3 a & g
. - [ I.— ————————— —I
5lm e 3| 2 e
5 2le | 2= ol = ~| o | of o = g & z | GAME LOGIC SCHEMATIC |
g £z Elz ol a| e o| o a| a| o 50 5 H
z 2ls 3le 4 o] © <! | i8 WHEELER |
X
_—\L _1/—____——______“—__H__-__*—““——___*"—'—'—*_____— —————— nd -l------- = = — — — — — - = - - — — - — -] | P.C*A084-90704-A653 |
Yy vy VYVYYVYY VY 4 vy 1| PART*MO51-00653-A006 'l
2 lw = a w2 ¥ ox & g = w < v ono | R
k2 , 133 31%1¢ : Yl Exny jeewanern

PAGE 32

CONNECTOR "D



20 PIN CONNECTOR

cioo cion cioz
+ - +,,-
= , il - - o T s % -
5 MF 15 MF, - ]
25V 25V [
ELECT. ELECT. '
oinF DI wE. - & = T
CER. T . CER. T
50V, 50V, 50¥
£ 10 ALL +5VDC 3
o —ovoc 3 — 1° L
TOALL ~5V0 ooy iéféﬂ"
B TO ALL +12VDC :
3V
A 3 §|EL"7
Alz
I z El
g - )
s ‘ 74367 an
i 12 EL"
NOISE a0
40
16|EL~9
GENERATCOR . meseT | 74367 -
o Ri4 i} ‘
412V +12v ! B : 3300 3 6[&/7 2t
. 12 . A8 i SR " B2
3 B .
5 .4 42178 E ROM
3 4006 + 3V, UNREG, HI N V 1w OR eezlo
L1s 0 ' +5v 7404 - 3= a7’ 20 PROM 16
1 AL * e L] 1)
N [ 1/74357 As —
p +5v e DL
IR whsasl w|oLrs
As [
4 3 o F_
iz n
q
s , " y N ul, i e ,
] 2ok TOPIM I iR 0|07 74367 0.01 WF.
T 1c100 R 23 » ,\ A3 | 50V A3
KEY +12v 3tk ) : /J; CER. 6810
" NG Az [P —————{ 20 PROM ) 3
— 3CL7s 18 (A < — 15
; i 74367 . -
' i = 27 . Al ~ L} 43V
1 3 s>y X
AC
e 30 W[ " a0 -
' 5V 28 e Al 7 B4 10 13 24
8 12,968 MC 42 M Rg,;' ::
X-TAIL = s A
AUDIO 7| L ey pm 4 PROM 6510 2
¢clo AMPLIFIER 7 w e 2 +2v “[as s 7 s
| 20 1al ez H2 | A Y i A 2 . s 9
| 3300 330 [ | e sl el el e AT ; . : 18
—1? AALT TABLE | wur. 1 A% 23, 4 7
| " L s Po TcJ 2sv. < T 2 5
| c29 T e T N I I A T TANT. - 19 N
—H—A—[:ﬁ— A0 20 10 . 3 16
| 180 PF = T e i 15
7404 100V 7404 R T - 11214
‘ CERAMIC -+ TOPIN4 +3V < < < [— ;E— —]
o
1o 1 |, Tasie |
| 1404 RI3 F° Al .
aTK 2 . 2, our
l war |, T3 o .
|
3 la )
| Ts <
° G
| Lt s o o2
L—n 7 )
| 48y ’4_7° £l
P A —
| !l SPEAKER +3v » oy N ‘a T
5, o— — |
| 2] seeaken PROCESSOR cz o :
« 74139 L1,
% -k SEE LABLE ON MOTHER BOARD R, R34 RIZ W
ol v.aupio RETURN INTERRUPT AN T [0
b 2 : FOR THESE CAP VALUES 150K TERRUET  ax b . ‘\'zl " !
. = — [ EE—— b
l 3 g! [ | Paow |’ | !
) 17t v.aupio |4 Ll ) T SEL L1
. R35 555 i T | .
| 1000 | RAMSEL . [
6 | SEE | 12
s TARLE "
] __l Cl6
! 0.01 WF. - 10
o T 0¥
{ b IC” J NYLAR s
| | +8V +8V
P +5V ? T
| | mOO
THRU. % - - —- — T — . L
I i RI073 ® o MR S, : S < 10K 2 2 0K
| \ s Lo (8} sie
| ME L2 ol (0 00
2 & 7 14 ’ l
| | 8 pos.? R M
| oiP P s [ o |
1 sw. 4 o4 L s 526
| MB " MErn 12 2 3 02 r— - ———- 7
] ' B 2, L. 70 DIODE
I ; 1 15 « 8 LI D3 | AT D-7 |
| ) 2 14 o - | TO PIN | |
I 1. POAT 3 I 4 : e oF £l
. i 2 w [ PINE ———
| | = LNty - o | |
f 138 S 04 O Hoy 10 PIN 12
| i N T oz s | pina oF k-3 |
| L 4 0 ) ] ca
| | 07 Ad 9 Z 12 13 Bs | 6ND L] |
6 = 1
! 00 ) Ty s—jr2 6, 7 H 4 216 o6 | CRY | )
| [ 2] 7427 o ° . o 1€i00
o T o7 |} s TEST CHIP |
o ] A | 16
| 03 N L1, TTTTTT |
= — ¢RI . !
l ’ TOPNS +5V
I.PORT 4 (cioo X | I
I A0 [CTILY:] TEST CHIP DETAIL
" —_—
i ol Tiur swren . LIS PP " |4 ; L= __
« RIT cio7 2 74367 —
| I_I " 10 9 Ab
b 5v, UNREG Az I 21 a o
. 12 7
1 WR
| 1 Tae, 22 'Zm
| cal T Y 7 . © s 1oRa
; A i op— |2
5T 1 I . o ——— 0 C
- = | wpUT OUTPUT | To—%427
| 108 1MF o3 | |
ey 25V THAL
| mmc T Tanr cior| .
z z o «f mf n| - 0 °
E, ; g : ¢ AN B E-1{N-1E- el N
= R R ! Bl E| K| & 2| & el el el el e
z z |5 o - 1 45V -5y w2y 9 9l 8l el gl e T x| « x| x| &
e 3| &= S5 % 5 - o af &p &) = glelel €lgle TO PIN2
3 Slelefe|e|B| 8 & & S EEEEEE S EHEEEE il el e e I 2 b} oo
» HEHBEEE F of | of m o 5 el = = el = = |
c 21312121851 ¥ < RN B EEIEEE Zlgl2 2Els B lsl s Bl BB E HiS H Bl el e
] HANEHENEHERE HEEEEE Tl EEE =B 1B 5| B R F] E %[z HENE
M e et e A P A AR Y A UVNIVIVIVIVEY  SUVAY TVIVIV SV SV NV By Sy By Sy T i : HEE R
I IYIVIVIVIWIVIV LYIVIVIYIYIY Y : LY VIV VIV E 2YIVIY IVIVIY Y IV IV TV W Ty LY T MM M Yy |
Pt SR b a A S  A4 MR RN RN - 2 g2 3 =% 3 ¢ = o = x oz ?
L 33 s p 333 ¥ 33 343 33§53 53 s - R T ) 5 |
72 PIN CONNECTOR ,

PAGE 33



ADDRESS BUS e - Pl
. ++5V
-
! " 13 1 e
i ] |~ ra367 Ala
4 2.5 ~ S =,
Al3 T N = g T 1
+5v 3 SELT Al
AF Az | s ROM CER. 6810
z El OR s 1
14 i3 — 20 i
i Nusv Al 1a PROM| At s 1
1 o ~ ]
i R200 FEw A0 E— i
N 47K +av o [y
4 8 RESET b 0|EL-3 7436 7
7 3 26 S as [,
1 RZOI ne L1l » 6[0L77 - o z| 1 c2 g -
52,( 555 3300 l\\ A8 Gbiil R I S = . B2 000 WE . i |
28 2D E ROM 50V A A2 f
-4 12 § i
L s \ s OR CER ! 6810 -
2 + 8V, UNREG. Hl ’ 5 = a7 0 PROM i e
3 * T 7404 ;| 18 i B i 15 3
; +5v 37 205 ] - 3
- M~ 74367 a6l v L ;
36
+8v wiDL s | ] -
D2 AS ]
'"5““/1 ﬂs 3 E{y\/r 21
ns l\ A4 e B T F RN > . J_ oco?w N . =
{ .7 34 p B K 3
e e 0|24 74367 s ROM /J; sov | A3
TOPIN | 28 5 ‘_l% 19 OR CER. 8810
I¢i00 A 2 v —— | 20proM 1 6
- o P | B Lo
wi R 74367 N
oy o
! ] = — S
’\\ A0 .
n 30 *CLTTs AQ 8 21 :
AFSA Al |7 Ba _]_ c4 1013 24 20
b L A2 & ROM D.OI MF. |} 23 Al
sV
* A3 s OR /J; gg:_ A4 zzz‘ A2
. 19,968 MC = I 4 PROM 68j0 " A3
X-TAL — i or | {7 s 20
BUS ALK +12v AS 3 k4 N Ad
1@l PRI 23 [ P a6 N os | [oe . 1 2
:]-3 1] .
R20 19 Rzl W2 r a e Al ' ™ o8 o r e A6
3300 330N L—qt 74934 | see Al 23 14 s
" [y TMBLE o e won b3 ][ os M
—1? is Lo e i s 02z 02 .
3 4 20 10 Dt o 3 3
c23 o Alo 5 o Do || oo 2 15
l w2 -~ i 111214
18O PF. «[ w] =~ _—
7404 100 v 7404 8V <| < <|% see |
CERAMIC i . TO PN 4
= 5 1c100 | TABLE |
Mo Al s
7404 s . N DO Ty
CLYLE P |3 °|_— TABLE OF JUMPER OPTIONS
3 4 ]
o ¢
's o——‘ DESC. OF
t
L I AN ROM/PROM JUMPER
iz ] | =
Lo A | ANy LAl B | cliD|E|F|H|u]|a
4 s Lo ¥ 2708 |10 |T0|To|To|To|To|v0 | TO| TO
+8Y +8v # 2 's °_|_—— PROM 2 3 5 6 8 9 ) 121 e
i
PROCESSOR o 74139 ,—:?0 ul 1 | 1.0 AlBlc|Dp|lEe|F|H]J]|a
—M# SEE LABLE ON MOTHER B0ARD P, (, R34 INTERRUP T 7K R pP— = ! 2716 TO TO TO TO TO TO T0 T0 To
L R 1 A A 180K JUNPER 4 T ' iz, i PROM | 1 | 2| a5 7] 8]io]|u]a
ra e L, W + Lo _
i4 PR—
T [ w . wreL | A s | c]ole|Flu|lu]a
A 585 ! g ® BAMSEL: dis 4 27i6 [To|To|T0|To|TO|TO| 10| 70O | TO
1008 | see f ® 0 PR | 3| 2|6 s |s|[e]|iz|n]a
& . ci6 l_uuzJ e o
2 1 —_ -
10.0|ur, B ﬁ N G 1, AlBlClolE | Fin]a)a
oo v
o _J ® 9316 | To|to|Tt0|T0|To|t0|T0] 10|70
* Im 1 HYLAR r}_] oM |2 |3 (s |e|s8|o|n|i|d
= =L ?Mv $+sv
’ INTERRUPT OPTION
3 1o 1 "
L 3 t8) < FOR ORDINARY INTERRUPT
s Do
" . o | FOR NON-MASKABLE INTERRUPT
04
5 T L3
T—<5 8218 . D2 -—— —_——— . — — —‘
12 z TO DIODE
. D3 | | AT D-7 |
1z 13
8 TOPIN I
1 15 § | A i | OF F-t I
2 14 [%} { | I
3 13 ] 10 PIN 12
¢ sz h | 3 LL) | 0 K-t oF H-3 |
X mize g o o
: b— o | S ca os | |
|4 10 x 12
° H |- 8216 os | | |
As 3 . , * 2 3 1
A5 s—jr2 p— € o ° 4 TEST CHIP |
7427 s — . !
|
N Tyos 1 |
—t ! PN 3 rev !
10
= ¢100 [ ! LOGIC SCHEMATIC FOR
IN4148 | TEST CHIP DETAL N
A0 \ N - T T - Z-80 COMPACT MOTHER BOARD
74367 _
12
M . :: " ol N9 RD L1 AQ82-90004 - AQ00
7404
* a1se? o2 el @ PART NO: MOS5I-00078 - 0000
" z,\: TORG
4 o Iy
- 9
Ad II‘ Ky . ,
AS * JF2 —
|o'—’/7v427
o o] o o o[ o N °
i &l & 5 g E 5 sl el 5l Bl sl s TO PINZ
+ov e 2leleelee Slelgl 282 . " 100
el el 5] 2| =] - 12 F]
E HEEHEBEHE HHEREHE 2l |a 3 2] 5| 12
3| 5[ 3| 5l 5] 3 2z 2| Zz[z| =[] B 2l Z| &
3( 3] 3| 3133 Zl zpzl zEpz i
= £ 1 e A A A A e A A A =N Wiy |
Q o & o N AN - ; 3 v b v xV = |
b WAV %2 YL
& VIVIVIVLY IYVRY TVVLY LY 1Y Y Y 7Y
K 3538 4 353 - > 3 4 2o _—

PAGE 33



[¥OO¥NI] ]

CONNECTOR C

[LE€2SN1]]

MU

12 PIN

|

il

10 PIN

M L K J H F E D C Y X B
CONNECTOR A CONNECTOR B CONNECTOR F CONNECTOR E CONNECTOR D
[ 8 PIN | | 9 PIN i [4aPIN | | 8 PIN ] [ 5PIN | | 10 PIN ] [ 6PIN | | 8 PIN ] [ 4PIN] [ 5 Pi
o [ RRC_NETWORK 1 C RRC_NETWORK | RRC__NETWORK |
x BB R B M — & |
SEEEEE TDODD " DDODL S
= l=| [=| (= (g |= = - - H [
_LE-EH= =l = R INIEIRIE) N * N N Y =
- SRSl SEEIEIREIEIEE = = = - r IS =
‘ SLIRILIE IR o o 0 o S| g — 1A
TR s - : g 7 g g S I ™ (| .~
~ ~ 2 ~ * gzx :"‘U"(g
|| Rall]s ats-
- ~ B EE
~ ~ = R T A
I:[ [d H I:[ J l:l] I:ﬂ = N 3‘ ~ : < \w <7 T P
| 3 S X g8 | & il i (] 1slEE 2
| 3 3 v S @ 3 3 2| M| x| [ 008 BH UBEE| =
- ~ ~ S Iy s
(8 o §) w o]
N OoRNOOD B0 S ng me
x| I=[|=| 2] |= == <[~ o ol || [
| 2 | : * [ ,E all 0L
L & * * I I O B LIl | L L
U
i ~ B' J — ~ i o
— ~ ~ ~ ~
|l 1= PI g » z = H 2 pa b pas SAEEAARE B 3 Al
x| |= x||x = |X [x = W w ~ ~ ~ ~ HIHIE slislinl [~ ol = 0
W W o %) w =&l 9] |2 ol lo | [® n| (O
17 < $ ¢ H o - 315 Ll i il i 10
O o (=) L |
S S S S SRS 3
m m m m m P -
2w R CE O B - o B2 o
[ijbﬂjﬁ 5]% = . O | 2 B2 N, c | 7 223E ~
S b3 u : ~2 @| | 3(% £0 I N z 3 = ~
A DRIR VR : 5 :: gg & (M| S 2 ? 2 @% EU S @
- ' : ~ F=° o Q o o il o :
'_(;] ,[ﬁ\u_ ﬁriu‘ #IO‘ () s x\| |z |~ OE-?. (@) O '®) @_ £=0 =
o "‘j‘,’ i !*,‘,’j Wit X x| (2|3 z,_,.f:n ggo 48'2 >
: e S ) _ N = . < — M <z r<
oo e e IR LRIE ) 7 . e 3 m o
N : * O ¥[8 i d W e mEnoo \
= 3 5 L (= o = |3 o [o o =X |
Al O + ~nN —_ g_ox @ || MV |- oo} * byl
a 3 U G =59l |5a0 = 513 5 B —
\d Cz> 8 + _ o I-Sz 2z o | x'x X |x —
@) A o ol ¥ |8 DO * = e e L — <
@ L‘,’ y b Z ° S~ / x
(@) = < @) () o) OxO FNG W
et = 5 K z%z Y
9 e [¥ F s =5 “anann | S
Son E,SE' o z ©
A
" UL zel] L
L
<<x
#* INDICATES O.IMF, SOV, AXIAL LEAD CAP AO84-90700 - B
I8 WHEELER

GAME LOGIC COMPONENT LAYOUT PART NO. MO5t-00653-B003

PAGE 34



o&&dm 0.15MF.
MYLAR _oosr
=] a— — [Eex1 [BIKk ]
HEAT SINK D45€E2 [ 68K ] [ 39K | E 56K ] el
— [[iNa004 ] LM74] O 33MF,
< - (ecoal D x| C 0w o 20K 1 Em A
- 2700 =% D LM3900 Lour 2w ] C I
nmr D44E! ) ]._,n«mrm AT 50K ]
e = [2x ] ik ] /K] i
WS [27011] 10w, [5aK] [ 82K 5% ] @ﬂ b LM 3900
] 4.7MF, 25V,
8] H ~w<..® (330K | TANT.
w_ TANT. =] =] [&80K ] v ]
Z II_uoxm [20k ]
2 + A L2 8 ]
3l M eCcT. . _ NH” ] ¢ s
m O D LM3900 D 4017 7406 - 100V.
Al 2701w P [&80K_| C2av ]
|| LS ook | ] S— [€80K ] [5.6m ]
1 [ 2m ] 100K | Ca.7m ] 68K | [ 33K ] [NaTag]
$ Cx OMFE —— [ ix_] MYLAR
w k] MYLAR k] [ 220K ] (100K | (Zo0K ]
Z [rsok] [ ] [220K] I K]
> ol | H 4016 [330K] [ ] 10K 50K POT
w [27040.] [ ok ] ' OWE
(s 4 [T20k ] [ ook .mwuqe Mw,&mE
=l ] [x 1  [ioox] T e — o1
> 3 - D 7406 8k ] k] [iNaia 8] 100K_] MYLAR
Wl. J [insi48] ozE O.1MF.
. F.
S = i S WL S Wla
> x
o
8) 9. D 74L5367 D 74175 N 74175 LM3900 Amu@km
@ TANT.
e 330K
2 ] ]
-] &
a b 7415367 74175 74175 sk ]
[e2K ]
[ 220K |
|| = ]
o
w %= D 74L.5367 D 74175 D 74175 D 4016 470MF.
mun rwo.;r
—
CL =] ] (100K ]
> x 270QPF, 50V. [1oon]
=z m CERAMIC I
o s Ls =]
w o | 2 D 7415367 D 74175 D 74175 D LM3900
=| [& + TOME 25V
m c n.
ol | [ 200K | [200K ]
ﬁl [ =] [Cox ] [ .0l MF.
* 1 —ioov.
| [220K] %] MYLAR
— [Eex] ]
B [ 200.0.] 270 PF,
T _ [[naood D 7448 b LM339 O Bamic D3340
] ] [0k O409% ¢ )
z (nacoa] [ ] e Dok ™ ook
ole| | = L — -
o« [ [necod] 2,2
> 9 | [x] 7406 h LM339 - 7407 [inaes ] Lm?.
o [Inaco4) [ 100K ]
wm D44E! Cw ] Caak 1
x o [Tinac04] p 7442 D 74LS138
T NGO04 s [8.2K] D308Q
= ] [ 6.2k ]
R . e S
— L'k ] D 7406 D 7407 | oo k]
1 [[iNe004] = 2.2MF.
C.IMF, 50V, TIN5226. 25V:
Cix CERAMIC TANT.
> — [~aooa] ] [ K 1 [
a ] K] Lk ] 277 xx
= o K] I ] 2112w /l/l,uwwmvrzwmoo
E e D44E | } A0
<« 1] — _ — Mk ] Zyaw X by ——y

18 WHEELER

AO84-90700-B653

#* INDICATES O.IMF, 50V, AXIAL LEAD CAF

GAME LOGIC COMPONENT LAYOUT PART NO. MO5i-00653-B003
PAGE 34




CONNECTOR “F"

PAGE 35

+5v o ( o7
20 0o {— 4: weH piGiT 1 [ “l De 5[0 *ov
R Sz
13 [ y2Z | o6
| 3 o ! ! MPH DIGIT 2 | | s L ‘
| —_— e ‘ D7 1 6l 6
| 3 b2 [E2 i& 1 | D4 I3
. | ) RAGSRASIRA Ra7
. prd E—— b6 . DN : TIME OIGIT )} . 45y & ] R29-200k
| | o " B3 3 1 J2 T ! |
.
| o 14367 ba s 14 | SN TMEODIGIT2 | | Rz0 R37- 20K
| g 8 ! D4 15 4 V 92 | | |
s
| 7406 | R36-39K
| 2 1442 | KEY - 03
| - =9 T 02 R35-82K
8 ST —VW——¢
'3 IN ZONE SENSE INPUT PORT © [ \ SCORE 137 DIGIT | .
| | =+ s 113 L2 T | = o1 R39-150K
ON ROAD SENSE | nO
| | 2 { N SCORE 20 prait | é oo R38-330K
0 +5V ) 06. s L2 | 5 M
I +5v u 1 [ SCORE 3R0 piGIT | w
16 <% o7 - N ! b . 10l 2
| | ¢np 13 4 1 | L ™ ) ©
s N R18 Q1 SCORE 4™ piGIT | B! ©
! lacc.encs 3 bo s ! SIS ) ; | ,
ACC. ENC. | Nz 3 ™ RI
7<% DI UalNe \ R|gm SCORE ST DWGHT | oy +12v pEC Riis
5 Lacc.enc.c 9 1o L2 n . A ! i
74367 D2 1 SCORE 67" DIGIT |
'G lacc.enc.p 5 . | e rRzoas [o ’ "
| 03 1 > )
5 Laccence x ’ L 7406 oy oy s oy N O ik = ! l '
| - 2 z{ 2\ < &V 2V & BV &/ naooa(i0)
I ey o syeyeycyyay Ve Vs nze vieo | !
h e—— & |_neur PORT 1 .
| | +5v ™ L __ J
(N4OO 4
(=]
D4 +5V
' IACC.ENC.F o 5 R34 cR2
12 - ¥ IN5237/8v
b5 -
| T shier 3 key [ 77
|® 1 06 LED RET. — >0,
3P SHIFT 7
|0 o7 RIES RI7S RIL RE&-24.0/1%(7) [_ﬁ SEGNENT 3 | R —
s [ 280 shiFT ° ey m aue_el; N : -
74367 oo 14 q [
| | " as . R7 ‘e  SEGMENT | 2
&« 3 5> -
<< P revense — 3 - ‘t l_J” o b | . r 1 el |
I r [y
L <5 4 e | ans o Bl " SEGMENT : \Ei 5 ! ¢ l 22MF T- |
13 9 =
_ . 2 TANT
[0 @) DISC ENC.A 1448 e R2 "2’ SEGMENT | ! [ .
3 ¢ —3-13 | TIP3I | _
| | DIsc ENC.B 10 | ! BELL SOUND
¢ 03 o o SEGMENT * s 1 anz-ans ] 0 7406 22507
| INPUT PORT 2 6 as Py B3 b ! w! % | E | 25
! b2 4 nfs 1 | o Do
ngE— 2 P2 S 75
| | LEFT/RIGHT sw. b1 B Qe R4 [eTseouent ) o 5 l Viep | o1 GAME ON
"Z [T L —l}r 1 | ¥ I £
| sl 2 DRIVER " D2
e A o z DRIVER ¢
A — 2 1. RS d" SEGMENT |
|‘<| 2 anr PN l\5,8 | L) = -
X
13 l—d—:> 17l
o 02
| R | pisc enc.c < 3 +5v VLED RETURN | 18! RIl4 D45,
< :
‘4 | pis¢ Enc.o 13 03 L_-d 84K Re7 an
. e —- . 3.7
Wl | bisc Enc.e 1) % s RE8-1K (8) az9 g\ c cors [ :l 51845 ro S —
E @ 74 s 5 9 A t 7 >
406 p+5V 1
| | oisc Enc.F « " . "6 aso N coLs | | 2 —
e’ | £ SW. 7 0é 10 A g ] i RU3
O BRAKE SW- 5K 5
Q2 7 | b7 Re2 CLEN N co.e s Sk
s Mot
z| v L '
[:X4 b 2> RSS
KEY
e | s & KEY R70 aze [N oL Loy I = 1 %406 50K
06 12 2 7 T
3 3 \4
oLz LAMP
| | 2y os \ Rea LI oLz b 6 : |
| 2 ¥ v | ]
+i12v ’
I &———T +5v ' D4 R60 233 PN\ coL, 1y 8! (£ R59-RT3 1
A )
] 14 12C ] i 0D NUMBERS, |
i ey ) 027-034
15<€ 7ALS138 xey ! { | !
| « | oo . . s '3| | )
T
L= = Rtz 27 8l \¢ coL.0 ) | i )
L !
coL.7 | | DRIVER"S" | o4
e D 7 Lo " s 2
v
1 B
. Viam 1 2. e _ 06
TO ALL 12V | ) o v 7
DECOUPLED 22 ; ¢ I %4
INPUTS V CamP RETURN | = 2s' &
e
R89 SRS ] >zo' 32 400 {
4 8.2k26.2K @ - .
S ITELC 0404,0414 [ WL 3 Loz w494 | Raca. "
t == 80y "
Fem—— < i . >l S diitwe, ] cex  moes
< ~_aacs.ams 9 | 680K €303
| z N ) R30I | R302 vy
D3 7 s n an. | 51K M g R307 ]
i N 1 rowz o 406~ A {8785 8ok | 4 2068w
| b2 9402, Q412 ]A/ N |z' Ra0e | AN ~Na/85 100V
MYLAR
. S 16 £ LM3900
1
, NPUT = 0401, 0411 A LA 3y | : priey
- )
' 0o % ! 14 gt LAMP R309 Pread
] T ROWO ) = | DRIVERTA  ‘pey 680K 0o v
9400,0410 ’}J 15 L -1 N MYLAR
|| 7 L_-1 €30
WIT CETAIL | MF
L_RRC Cire 25y
— TANT
I o
= .4
- - had
o « Lt
~ -] o gl ¢ 3
- - r = e S
5 &l & 2| 2
o a z
ol B s> | s sl 3| & 3f s & ¢ = 5 5 5
5 51 5 il & J al o] o eof o] af o] e 2| 3 3
S| ¢ & E1E) >
zZ| g| z 3le | 3 t —_— - =~ —_—— e —— -
A & b % _ s —_— . v _r_v_v_v_ o
r \l/ N4 \4 Y VY VY
| \ v y = a e B E B »
o 2 I ‘ z 5 S04 - >
L I e . O -



74175
br 13 +5v
p2
— +5v il 6 | v A R200
—— v T 4 . 30K
r —'I R26 as 8] NE MPH_DIG ' ‘9 os 3 5408 3
N2 pr, 1210
[CO M2 ] NS < MPH DIGIT 2 1 6 v i ENGINE _SOUND
' o R24 Q D | | D4 5 7 {6y SRAISRASIRA4ZRAIZA4EIRAT 220K 3 RII-33K
b7 1318 2, 533 ' TIME DIGIT 1 | . 5V < R29-200K . 3 > 3
! ! R25 @8 [N 51 \ cia +2y R40 R80-68K
s  2p 3 N i u ! | aso R37-20K due 2
? 2 1 TIME DIGIT 2 | ry 4t "
| ., 1K RII2-68 K
o2 210 '- : N rezal [ 2 1 Rs2 83
2 p IR [/;__‘ | 1 R36-39K 2M 4017 | are_e8K
D4 7 15 i —m ) D3 1210 !
rairs L 705 — KEY o ) R35-82K RS3
al 7442 - - ' ) D2 5 7 20K
s - -
S _L_s ———-—n" Rz3 06 B[N sCoRE 15T DIGIT : S o - R39-150K \ L
>—|I PN ! I B R38-330K L3900 [B2
= 5 L2 < RE 2¥0 DuGlT & c2 L
| 1 A22 Q5 (D\ SCORE 2 |, ] ! e 00 4 2 19
x ! el b ] ! b r 14175 +12v
6 j% N { SCORE 3RC DIGIT | - OEC R3I
EN R8s g ; 20
9 8
7 N I% 1 N 1 SCORE 4™ DiGIT | '|3| © I > R8I
\ N ! RIBOL 1 | 1 +12v DEC aTm
9>——"-Z>* [ S | SCORE 5™ DIGIT |
I 3N : moge [os > el [
! 354 A
0 A l& 7 | 1 SCORE 67" DIGIT | ol |
. Nzt R20 Q3 ID\ ) Y R76 R7S
- 1 | up” CRI3 CRI4 R74
7406 N9 = DRIVER "D |
L Iy 2V Sy RV BV &V 2V &Y =Y & &}/ 1N4004(10) R28 vieo | ] PR 1 INaia INaI48 00K
Yoy oyoy o 3 200.A = 2 Toox
L _l 100K
+5V CRI -+
IN40O4
5 R108
R34 +5v cnzz3 /sv 10K
1K IN52 37, -
xey T
t LY
. l LED RET. ] s | e o
+
132 RI42 RIS 2K(7) rRe6-24.n/1w(7) g  SEGMENT |
ms% RI7S RII mz%n 2 ; ans_8[>c ’ > :
534 |3 Al | RIO6
14 E Rz "e" SEGMENT | | o __ 10K R46
ai [ > 2 — 7 X5 2100
t5v ryia A 14| | 03080 -
8 1 ~) "FUSEGMENT | j ¢ . £
< W2 Qu3 ’c\ A— 1 151 | I 1
= e el RIO7
6 9 b A l'—ﬂ 12 | e 4 RIZ26
“a" SEGMENT | +]  Rizs 100K
7448 ana PN 32 2 s >3, X TIP3 | BELL SOUND o8 Cal T 100K 27K > 1
J p ! s 13-Qle | 220 ] = = i
s — b 0 L S 3 [orstonent | 2> ol x Lo £ By = - - L S vl
D 12 10 6 . ans ,c\ 1 | % | } DO “ P YR LAMPl >
< u l/;ﬁ r—> e ED GAME ON >
> 2 : e Ny b I SEOMENT 1> 6l S ! Vie? { o B RY |
o 13 s R | b g < ! sl % ! R 02 +ay |
12 z DRIVERC B 5 7 —
£2 "4" SEGMENT | ol I 3 ]
o A RS 618 ¢
P 7 anr P ) | D3 210 cR20 I
a 14
7417 e I/‘/ VieD RETURN | ) 7S Base2 Ainacos J )
S S
+5v L__d |
r——=1 cos 771 wotop |
T 1™\s | R68-1K (8) Q29 ’ra\c 3 8 | 7406 A+5V Atz I 3
L3 d
i ’ : I/Il,\li)! nee ’ 930 [B\C ot I| 7 ik = RS6 ' |
10 [l V 1 ! coL.4 1 | A - i MOTOR SPEED !
= ||3|\3IZ \ R62 Q32 M . 5 mb> o—4 L4y X
L L ] 50K
u ) 7406 MOTOR |
o7 | v ' R70 e28 N - O3 Vs A ——=> 2
3 s I 5[ Nys8 ! > | 0 o 7 ca20 e |
LA 4 2 s 2 ! o R64 oy N I coL.2 ! 6 | | AMF 2K 32 |
E ' A 2 | ( | looy R3z0 a1
LL) 12 1 2 1 T | P 4 oLt o 1€ R59-R73 i 2M \ padtl |
i F3 | .,\2 | R60O Q33 0 l 00D NUMBERS | T c3|2| a2 CR21
b4 57 ' TR - | ] azr-asel | DEBMF Mo IN4004 —tay |
74175 1407 Y ] v 4
— 418138 L =% — " ol | ad MYLAR |
9 ) o __ | | ] c ) KEY |
®xs e Rz el il ' I ' s S “Sotig " g
B § D4 & > -
15 4 7 ! DRIVER'R" ° M3900 L a/8-5 Sounp GNp |
i ) v coL, > 3| L E—_— . 03 t 3 LM3900 ©
PN R74 q3a [N " - —— 05 2 m n _[?
7 Iy 7 L1 " si2vh R34 T3 = .
7407 VLAMP | 2 Fm—————— | D6 A 2 DECT. 1.2M L5M i 4
+ Btk LS N - | -
1 - = | te . or | R 3 R325 c324 42y
= i 22| B | ! - A MF
L) V LAMP RETURN | [<IN] 4175 00V
1 235 | —> 5% MYLAR
SRB6 SRB7 SRB5 SR8 SRII S 20 2 | | 9 1 AH2v
82K $82KSB2KSB2NZB2ZK o I—W | £ t 30, R303 12V
] ¢ Q404,0414 215 Eﬂ% 68K R3063
l‘/ | 581 0 | ' | eTMS  R30D 3
1 I_W | R301 302 b
~{ ad03:0413 " 19 | "é%ﬁép six | mle R307 LRASH 2 7
l/ n ! 414 2 | —>&/85) 680K | 5 " SOUND H%
D3 ! 1 ROW 2 | | ago- ! 301 Lm3v00| ¢ 4/ BRAKE SOUND MC3340
. i 12 LOISMF : LM3900)
Q402, 0412 A“l: 1 | | € 100V 7 4 3
- * [/ aowll 1 > IG[ | 5 : +12v GND  +5V 2
o1 7 0401, 0411 [\A ; >, 17 -3V l 3 308 caz =
2 el I DRIVER"A" "R‘éﬁp 0.1 MF OATMF
bo €3 ROW O | } L e | 100V RI30 25V
L 0400,0410 N 15 I MYLAR 200K  TANT.
>74175 o l‘/ | R | _"M'_+”——__
5 2
| o «
b g & £
z
el ¢ 3 - 7
5 5 v w | GAME LOGIC SCHEMATIC i
1 a|l a z @
ool 5|5 3 g | 18 WHEELER {
ol -] Nl w| « o © <
3 [ T al al o) af &l o ef o L °) e o —‘_——‘L—-j | PC¥A084-90704-8653 |
S HE 4 - - - - Y V¥ |PART"'M05I-00653-8005“:
3] B e o e P A R 2
4 — Y Y %Y T og T DATE: MAY, 1979
- - e g = ] bl _j
\V \4 YVY VYV 8 X 3 —_— - -1 L -
\V @// v t¥“¥,§$‘.‘? ______ T - = = = - — ——
o |m = = ! 5005 5 ES - - b e e e e
[ I L] -
hed W L e e
= D —_ e — = -

PAGE 35

CONNECTOR "D"



M/DWAY MFG. CO.

A BALLY COMPANY



CONNECTOR ‘D’

[ her S INS624 [
v
. 1,_<<} : I Oq o . — + _14V. UNREG.
A L -1zt
* FUSE #1
i I + 1 200CCOMF. ! !
| , —+] = 15V | \
! | IN5624 — | ELE ‘ |
. '6-7-8 : 4 7010,
s i | : POWER GRND.
. R e B — S s e GRND
| i -2
! ! + | 20000MF ' —14V. UNREG,
‘ ‘ IN5624 | 20000 1 —s
| | —  ELECT | [
\,.1 /- V32 ‘ g - ! s
o < i e Vll:l‘SB‘QZZX """" © CONNECTOR 'C
. | * FUSE #2 T TNy aubio
1 } — ; = ‘ -
| )
5-10 /N8Mi2C ! 8 !
V. / 12V. REG.
o!2 _ T— <<<+ Jk_f T R— - — - ;_,,,_T,ﬁ\ )_ . _ | = : + 12
s IN4Q04 ‘ IOME | 4. - + 10 MF,
[ i [ ME | + 2% _T=2aY- | g ! 5V, UNREG.
~ | ; PR TANT TANT, e —rs—
o | ; ELECT. -~ ! ‘
- 13-14 | INS5624 P 107013
V. I - | ! A G.
‘ « % R ~f}\-ﬁ L S E S 1\97————H Eg —— . E » > - = e 5> + 5V. RE
N : ! I * FUSE % 3 j- - Fraess ' ‘
o | | 5.6 1 b |
2CO00ME, .
‘Q. | ‘ ‘ P lev. iV2wW . | |
o . ‘ | IN5624 ELECT. / 78M05UQ \ )
{2y 117-18 I A A 0.33MF | + L 1LOME |
O o - <E]—— e P P N iR S ’ 5V, =725V,
s ! TANT. [ — J —[TaNT. ! 345 ‘
. ! 4 ) - - 1 Il
1 ‘ | R ‘ = LOGIC GRND.
b |
/ ¢ ! ! i
- 15-16 INSG_4 "OQOME | +  + | 0.47MF. + | 10MF, =
9V, ! p A, |
Lo 3V " R, N ] 25V. 25V. 25V.
L <+ T—D' ELECT. [ —  — [TANT — T TANT. |
o | INSn. 4 , ™ 21 —5v. REG
/ S S | S \ OO : ! - PO > -
= . | = \Jrsose e
x 2 ! P
ol2-5V- - o~ o . _ e ' s. | AUDIC RETURN
‘. IN4CO4 [
' ] CONNECTOR 'B’
i ] P —
el IN5624 r '
(.‘Igﬁ - A . i 6\‘ ‘ = . + 13V. UNREG.
r ! 1-2-3
L ; aooooMFJ:r XFUS 4 \ |
b I 16 V. |
- | ELECT. | — | | I
. pIs 0 ! . - . i }
- R } POWER SUPPLY A082-904C6-A000 | |
‘ |
C ! i ' o |
~ \ ; SCHEMATIC PART NO, MO5|-00760-AC04 |
o l ! ]
e | 23-24 INS624 ) I
S0V, o
» ’ <} . \
N % FUSE INFORMATION PROVIDED ON PARTS LAYOUT ; 5-¢ |
CONNECTOR ‘A 0 o . L1 6.3V AC
2. : Lo
™ % FUSE ## 5

[y
\



TRUCK SENSQR RC.A084-91334-A653" 1~ °

SCHEMATIC PART NO. MO51-00653-A024

*

-
l_{>ﬂ| +5Y
+5V, | |
IV +5V. ; ! !
R3 | I
R7 1.BK.
3K 10 3, : :
PHOTO - 2 ! 4)
: LM339 | o3
ct . CELL = : KEY |
=10ME [
25V. 27K Eiroa | ,
ELECT. = | |
|
DIME 1 !
100V.
TMYLAR ! :
w N l
: 3;3' OFF ROAD
U b
! i
t P
3 3
I i
3
I \ .
, 3
I i
} !
| 2! INOQCK
"t :
i ]
] 1
{ i
t |
¢ A
| .
2 g
| g/;é" GROUND

r>~¥5l
=Y K !
______ 180. P oa3l ac
- ---mzae BO0 &3 AC
! e
! } MT2ZL scisiB <433k |
} |
2 ' o Mm ey
WOTION ~ o1 ME '%C%Zzo' KEY
: STz |
= LQOV. V.
TME'TAR BiAC MYLR :
| | A.C.
1
] >6, GROUND
Lo - d

LAMP DRIVER RC. A082-90503-B0O00O

]

SCHEMATIC PART NO.MO5i{-00653-A025












	18 Wheeler Color Covers_Page_1.jpg
	18 Wheeler Color Covers_Page_2.jpg
	18 Wheeler Color Covers_Page_3.jpg
	18 Wheeler Color Covers_Page_4.jpg



